
Parts Breakdown
Model MX-CN-0040 44389 General Assembly



Parts Breakdown
HeadModel MX-CN-0040 44389



Parts Breakdown
Model MX-CN-0040 44389 General Assembly

Item No. Description Position Item No. Description Position Item No. Description Position

67885 Body for 44389 1 67894 Crank Lever for 44389 31 67775 Emergency Stop Button for 44389 59

67886 Bowl for 44389 3 67895 Crash Pad for 44389 32 67910 Thermal Relay for 44389 60

67887 Support for 44389 4 67896 Davit for 44389 33 67815 Water Joint for 44389 61

67783 Stainless Steel Flat Washer Φ8 for 44389 6 67897 Connecting Rod for 44389 34 67821 Plastic Block for 44389 62

67888 Bolt M8x40 for 44389 7 24938 Spacer for 44389 35 67816 Travel Cover for 44389 63

64977 Thumb Screw for 44389 8 67898 Hook for 44389 36 24947 Safety Guard-Bowl Switch for 44389 64

67800 Connecting Rod for 44389 9 67899 Spring for 44389 37 67810 Flat Washer Φ3 for 44389 65

67799 Speed Handle for 44389 10 25003 Spacer for 44389 38 67911 Bolt M3x20 for 44389 66

25796 Handle Sleeve M8x58 for 44389 11 67900 Screw Nut M14 for 44389 39 65378 Flat Pad 4 for 44389 67

67777 Elastic Cylindrical Pin Φ4x20 for 44389 12 65326 Hex Bolt M10x30 for 44389 40 67912 Bolt M4x12 for 44389 68

67801 Bolt M5x50 for 44389 13 24883 Nut for 44389 41 67913 Bolt M6x35 for 44389 69

64985 Hub Ring for 44389 14 67901 Cover Plate-Down for 44389 42 67914 Nut M6 for 44389 70

67889 Safety Grid for 44389 15 67902 Guide Rail Plate for 44389 43 67784 Bolt M6x10 for 44389 71

67796 Safety Grid Positioning Block for 44389 16 25096 Spring Washer for 44389 44 67915 Back Cover for 44389 72

67798 Safety Grid Positioning Block for 44389 17 67828 Bolt M8x20 for 44389 45 67916 Handle Sleeve M16x80 for 44389 73

67890 Side Guard Left / Right for 44389 18, 77 65374 Flat Pad 8 for 44389 46 65370 Stainless Steel Flat Pad 6 for 44389 74

67877 Stroke Hit Head for 44389 19 67903 Bolt M10x25 for 44389 47 67917 Screw M6x35 for 44389 75

65366 Stainless Steel Flat Pad 8 for 44389 20 24882 Ring for 44389 48 67823 Bolt M4x6 for 44389 76

67804 Bolt M5x30 for 44389 22 67904 Elastic Cylindrical Pin Φ5x30 for 44389 49 67918 Handle-Shifter for 44389 78

67805 Stainless Steel Flat Washer Φ5 for 44389 23 67807 Bolt M3x6 for 44389 50 67803 Timer Knob for 44389 79

65357 Stainless Steel Flat Pad 5 for 44389 24 67905 Drafty Plate for 44389 51 67822 Bolt M5x10 for 44389 80

67891 Cover Plate Assembly for 44389 25 67906 Elastic Cylindrical Pin Φ6x40 for 44389 52 67778 Plug for 44389 81

67892 Bowl Locating Pin for 44389 26 67907 Elastic Cylindrical Pin Φ4x40 for 44389 53 67919 Electrical Baffle for 44389 82

67786 Stainless Steel Screw Nut M8 for 44389 27 67908 Cotter 3x25 for 44389 54 67920 Screw M5x8 for 44389 85

67795 Press Board 1 for 44389 28, 83 67909 Top Cover for 44389 55 67921 Sticker for 44389 86

67893 Clamp Screw for 44389 29 65253 Timer for 44389 56 67922 Beater for 44389 87

67787 Spring for 44389 30 24922 Green Button Round for 44389 57 67923 Wire Whip for 44389 88

http://www.partstown.com/omcan/OMC24938?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC24947?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC24883?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC24922?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC12?pt-manual=OMC-MX-CN-0040_pm.pdf


Parts Breakdown
HeadModel MX-CN-0040 44389

Item No. Description Position Item No. Description Position Item No. Description Position

67924 Gearbox for 44389 1 24905 Bearing 6205 for 44389 5 24997 Bearing for 44389 17

67925 Key A=10mm x 45mm for 44389 2 25070 Bearing 6204 for 44389 6 24905 Bearing 6205 for 44389 17

67926 Spacer-Lower-2 for 44389 2 25006 Bearing for 44389 7 67966 Shaft Holder for 44389 17

67927 Bearing 6207-Z for 44389 2 67950 Cover Gear Housing for 44389 8 67967 Screw M8x25 for 44389 18

67928 Spacer-Lower-1 for 44389 2 67872 O-Ring Seal 9x1.8G for 44389 9 25096 Spring Washer for 44389 19

67929 Clutch Gear for 44389 2 67871 O-Ring Seal 33.5x1.8G for 44389 9 67968 PinΦ8x20 for 44389 20

67930 Sleeve Clutch for 44389 2 25719 Retainer-Spring 4x30 for 44389 9 24893 Spring Washers for 44389 21

67931 Key A=10mm x 35mm for 44389 2 25794 Steel Ball for 44389 9 67969 Bolt M14x30 for 44389 22

67932 Bushing for 44389 2 25718 Spring for 44389 9 67970 Shift Rail for 44389 23

67933 Clutch Gear for 44389 2 67951 Handle-Shifter for 44389 9 67971 Spring Washer Φ16 for 44389 24

67934 Gear for 44389 2 67952 Cam-Gear Shifter for 44389 9 67972 Spring Washer Φ4 for 44389 26

67935 Super Machine Parts for 44389 2 67867 Handle Seat for 44389 9 67824 Bolt M4x14 for 44389 27

67936 Gear for 44389 2 24957 Screw for 44389 10 67860 Hexagon Screw M8x30 for 44389 28

67937 Roller 12x27 for 44389 2 67953 Pin Shaft for 44389 10 39316 Locking Washer for Screws for Back 
Housing for 44389 29

67938 Main Shaft for 44389 2 67954 Spring for 44389 10 67846 Bolt M6x20 for 44389 30

67939 Key C=8mm x 28mm for 44389 3 67955 Shifting Yoke for 44389 10 25004 Nut for 44389 32

67940 Key A=8mm x 28mm for 44389 3 67956 Internal Gear for 44389 11 25714 Nut 14x1.5 for 44389 33

25070 Bearing 6204 for 44389 3 67957 Motor for 44389 12 67973 Nut M22x1.5 for 44389 34

25034 Circlips for Shaft for 44389 3 67958 Worm Wheel for 44389 13 67974 Spring Washer Φ22 for 44389 35

67941 Bushing for 44389 3 24977 Oil Seal for 44389 14 67975 Running Clamp for 44389 36

67942 Bushing for 44389 3 67959 Gear for 44389 15 67976 Bolt M10x25 for 44389 38

67943 Gear for 44389 3 67960 Attachment Hub for 44389 16 25028 Plug 1 for 44389 39

67944 Gear for 44389 3 39316 Locking Washer for Screws for Back 
Housing for 44389 17 67977 Plug Cover for 44389 40

67945 Mid-Gear Wheel for 44389 3 67874 Hexagon Screws M6x8 for 44389 17 24871 Ring for 44389 41

25006 Bearing for 44389 4 67961 Fixed Sleeve for 44389 17 67978 O-Ring for 44389 43

25009 Circlips for Shaft for 44389 4 67946 Shaft Circlips 24 for 44389 17 25765 Shifter Yoke for 44389 44

67946 Shaft Circlips 24 for 44389 4 67962 Planetary Gear for 44389 17 24985 Plug Cover for 44389 45

67947 Key A=6mm x 22mm for 44389 4 67963 Key A=6mm x 30mm for 44389 17 67979 Oil Seal 50x72x8 for 44389 46

67948 Worm Gear for 44389 4 67964 Oil Seal 35x62x7 for 44389 17 67980 Spacer-Lower-3 for 44389 47

67949 Worm-Wheel Shaft for 44389 4 67965 Run Bearing for 44389 17 67981 Key C=10mm x 75mm for 44389 48

http://www.partstown.com/omcan/OMC24905?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC25070?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC24905?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC25006?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC25070?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC25034?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC24977?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC25006?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC25009?pt-manual=OMC-MX-CN-0040_pm.pdf
http://www.partstown.com/omcan/OMC12?pt-manual=OMC-MX-CN-0040_pm.pdf

